E. M. BLUE’S SONS, INC.
1801 WAYSIDE DRIVE
HOUSTON, TX 77011
713-926-6007

TEST CERTIFICATE

This is certify that the following samples were subjected to a destructive tensile test.

Customer: TDI-BROOKS

Description: Customer's Used 5/8"Dia Yellow Plasma Rope
NUMBER OF PIECES TESTED: 2

Working Load: Breaking Strength New Rope @ 51,000lbs

TEST RESULTS: Sample #1= Black Tape-Removed 02-08-10 Broke @ 36,092lbs
Sample#2=Yellow Tape-Removed 03-15-10 Broke @ 33,692Ibs

E. M. BLUE’S SONS Billy Cooper
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